
 

New Jersey is an Equal Opportunity Employer 
Recycled Paper 

 

 

PHIL MURPHY DEPARTMENT OF ENVIRONMENTAL PROTECTION SHAWN M LATOURETTE 
Governor Mail Code – 401-02B Commissioner 

 Water Pollution Management Element  
 Bureau of Surface Water & Pretreatment Permitting  

SHEILA OLIVER P.O. Box 420 – 401 E State St  
Lt. Governor Trenton, NJ 08625-0420  

 Phone: (609) 292-4860 / Fax: (609) 984-7938  
Via Email Only 

July 28, 2022 
 

 
Re:  Draft RENEWAL Discharge to Surface Water (DSW) Consolidated Master General Permit  
        Category: ASC - Consolidated DSW Renewal School (GP) 
        NJPDES Permit No. NJ0193381 
        NJPDES MASTER GENERAL PERMIT PROGRAM INTEREST 
 

Dear Interested Parties: 
[...]
permittee is encouraged to develop and implement a BMP Plan based on the school’s operations.  This BMP Plan 
is intended to ensure that toxic pollutants are not put into the sanitary wastewater collection system through sinks 
and floor drains; passed through the treatment system, and ultimately discharged to the receiving waterbody at 
the surface water outfall. 

 
5 Variances to Permit Conditions: 
  

 

 
Procedures for modifying a WQBEL are found in the SWQS, N.J.A.C. 7:9B-1.8 and 1.9.  If a WQBEL has been 
proposed in this permit action, the permittee may request a modification of that limitation in accordance with 
N.J.A.C. 7:14A-11.7(a).  This request must be made prior to the close of the public comment period.  The 
information that must be submitted to support the request may be obtained from the Bureau of Environmental 
Analysis, Restoration and Standards at (609) 633-1441. 
 
 
 
 
 
 



 Fact Sheet 
    Page 32 of 33 

 NJPDES #: NJ0193381 
 

 
6 Description of Procedures for Reaching a Final Decision on the Draft Action: 
  

 

 
Please refer to the procedures described in the public notice published in the DEP Bulletin.  In addition to the DEP 
Bulletin, the public notice for this permit action is published in the following newspapers to represent the counties 
where the facilities are located: 
 

Newspaper County 
The Record Bergen 

Burlington County Times Burlington 
The Democrat Hunterdon 

Daily Record Morris 
The Herald News Passaic 
The New Jersey Herald Sussex 
The Express Times Warren 

 
7 Contact Information: 

  

 

If you have any questions regarding this permit action, please contact Tara Klimowicz, Kevin Johnson, or Bennet 
Moss of the Bureau of Surface Water and Pretreatment Permitting at either (609) 292-4860 or via email at 
Tara.Klimowicz@dep.nj.gov, Kevin.Johnson@dep.nj.gov, or Bennett.Moss@dep.nj.gov, respectively.   
 

8 Contents of the Administrative Record  
  

 

The following items are used to establish the basis of the draft master general permit: 
 
Rules and Regulations: 
1. 33 U.S.C. 1251 et seq., Federal Water Pollution Control Act. [B] 
2. 40 CFR Part 131, Federal Water Quality Standards. [B] 
3. 40 CFR Part 122, National Pollutant Discharge Elimination System. [B] 
4. N.J.S.A. 58:10A-1 et seq., New Jersey Water Pollution Control Act. [A] 
5. N.J.A.C. 7:14A-1 et seq., NJPDES Regulations. [A] 
6. N.J.A.C. 7:9B-1 et seq., New Jersey Surface Water Quality Standards. [A] 
7. N.J.A.C. 7:15, Statewide Water Quality Management Planning Rules. [A] 
8. Delaware River Basin Commission: Administrative Manual – Part III Water Quality Regulations. 
 
Guidance Documents / Reports: 
1. "Field Sampling Procedures Manual", published by the NJDEP. [A]  
2. "NJPDES Monitoring Report Form Reference Manual", updated December 2007, and available on the web at 

http://www.state.nj.us/dep/dwq/pdf/MRF_Manual.pdf. [A] 
3. "USEPA TSD for Water Quality-based Toxics Control", EPA/505/2-90-001, March 1991. [B] 
4. New Jersey’s 2016 Integrated Water Quality Monitoring and Assessment Report (includes 305 (b) Report 

303(d) List).  [A] 
5. NJPDES/DSW Monitoring Report Forms as indicated on “Permit Summary Tables” attachment. 
6. DMRs and WCRs reviewed. 
7. Standard Compliance and Inspections Reports reviewed for the last three years. 
 
 
 
 
 
 



 Fact Sheet 
    Page 33 of 33 

 NJPDES #: NJ0193381 
 

 
Permits / Applications: 
 

NJPDES 
Permit No. 

Facility Issuance Date of  
Existing Permit 
Authorization 

Administrative 
Completeness Date 

of Renewal 
Application 

NJG0020419 Long Pond School WTP December 22, 2016 August 9, 2021 
NJG0020711 Warren County Technical School STP December 20, 2016 August 18, 2021 
NJG0021091 Jefferson Township High - Middle School December 20, 2016 November 5, 2021 
NJG0021105 Arthur Stanlick School December 19, 2016 October 28, 2021 
NJG0021253 Indian Hills High School December 21, 2016 October 6, 2021 
NJG0021571 Springfield Township Elementary December 16, 2016 October 18, 2021 
NJG0022101 Blair Academy December 21, 2016 October 5, 2021 
NJG0022276 Stony Brook School December 20, 2016 December 6, 2021 
NJG0022438 Helen A. Fort Middle School December 20, 2016 September 21, 2021 
NJG0023001 Salvation Army Camp Tecumseh December 16, 2016 April 28, 2021 
NJG0023175 Round Valley Middle School December 21, 2016 December 8, 2021 
NJG0023311 Kingwood Township School December 21, 2016 October 14, 2021 
NJG0023841 Lounsberry Hollow Middle School December 21, 2016 December 6, 2021 
NJG0024091 Union Township Elementary December 22, 2016 November 30, 2021 
NJG0027049 Pope John XXIII High School December 21, 2016 July 14, 2021 
NJG0027065 Sparta Alpine School December 21, 2016 October 18, 2021 
NJG0027553 Lester D. Wilson Elementary January 17, 2017 September 29, 2021 
NJG0028894 Kittatinny Regional HS Board of Ed December 16, 2016 September 21, 2021 
NJG0029432 Robert Erskine School December 20, 2016 November 8, 2021 
NJG0031046 North Warren Regional School District December 21, 2016 September 29, 2021 
NJG0031585 High Point Regional High School December 21, 2016 November 29, 2021 
NJG0035670 Alexandria Middle School December 21, 2016 September 29, 2021 

 
Other: 
1. Water Quality Based Effluent Limitation (WQBEL) Analysis Calculation Sheets. 
2. Whole Effluent Toxicity (WET) Calculation Sheets. 
 
 
Footnotes: 
[A] Denotes items that may be found on the New Jersey Department of Environmental Protection (NJDEP) website located at 

“http://www.nj.gov/dep/”. 
[B] Denotes items that may be found on the USEPA website at “http://www.epa.gov/”. 
 

 
 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 1 of 66 
 

Long Pond School - NJG0020419 
 

1 Facility Description: 
 
NJPDES Flow Value: 0.01 MGD 
 
Treatment Units:  
1. Bar screen 
2. Comminutor 
3. Aeration tank 
4. Clarifier 
5. Sand filters 
6. Ultraviolet (UV) Disinfection 
7. Flow monitoring 
 
Sludge generated at the facility is managed off-site at an approved residuals management operation. 

 
2 Receiving Water Information: 

  

 

 Outfall Designator: 001A 
     

 General Information Watershed Information 
 Receiving Water: Lake Illiff*  Downstream Confluences: N/A 
 Via :  Via unnamed Tributary Receiving River Basin: Delaware River Basin 

(Zone1D) 
 Classification: FW2-TM (C1)  Watershed Management Area: 01 
 Latitude: 41° 01’ 53.7” Watershed: Pequest River (above 

/include Bear Swamp) 
 Longitude: 74° 42’ 35.4” Subwatershed: New Wawayanda 

Lake/Andover Pond 
trib 

 County: Sussex 14 digit Hydrologic Unit Code : 02040105070020 
 Municipality: Newton Town Water Quality Impairments: Chlordane in Fish 

Tissue, Biological 
(Cause Unknown), 
Mercury in Fish Tissue, 
PCBs in Fish Tissue 

 Outfall Description  
 Outfall Configuration: Non-submerged pipe   
 
 
 Current Receiving Stream Design Low Flow Values  
 MA1CD10 / 1Q10:  0.0 cfs MA7CD10 (7Q10) summer: 0.0 cfs 
 MA7CD10 / 7Q10: 0.0 cfs MA7CD10 (7Q10) winter: 0.0 cfs 
 75th percentile flow: 0.1 cfs MA30CD10 (30Q10) summer: 0.0 cfs 
  MA30CD10 (30Q10) winter: 0.1 cfs 
 

*The United States Geological Survey (USGS) records reference the receiving stream as the Pequest River 
tributary. 

 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 2 of 66 
 

 
 
 

3 Permit Summary Table and Permit Requirements (NJG0020419): 
  

 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

 
EXISTING  

LIMITS 
 

 
FINAL  
LIMITS 

 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Flow MGD Monthly Avg. 
Daily Max. 

0.0023 
0.033 

MR 
MR 

MR 
MR 

Continuous Continuous 

5 Day Biochemical Oxygen 
Demand (BOD5) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.015 
0.015 
8/31 

0.94 
1.4 

0.94 
1.4 1/Month 1/Month 

5 Day Biochemical Oxygen 
Demand (BOD5) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

2.86 
2.70 
5/34 

25 
37.5 

25 
37.5 

1/Month 1/Month 

Influent BOD5 mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

268.96 
268.96 
38/1 

MR 
MR 

MR 
MR 

1/Month 1/Month 

BOD5 Min. Percent 
Removal 

% Monthly Avg. 97 90 90 1/Month 1/Month 

Total Suspended Solids  
(TSS) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.015 
0.015 
22/17 

1.1 
1.7 

1.1 
1.7 

1/Month 1/Month 

Total Suspended Solids  
(TSS) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

3.05 
3.05 

26/13 

30 
45 

30 
45 

1/Month 1/Month 

Influent Total Suspended 
Solids   (TSS) 

mg/L Monthly Avg. 
Weekly Avg. 

345.86 
345.86 

MR 
MR 

MR 
MR 

1/Month 1/Month 

TSS Min. Percent Removal % Monthly Avg. 90.1 85 85 1/Month 1/Month 
Total Dissolved Solids  
(TDS) 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

441.1 
1000.0 
17/0 

MR 
MR 

MR 
MR 

1/Quarter 1/Quarter 

Nitrate (Total as N) kg/d Monthly Avg. 
Daily Max. 

-- 
-- 

MR 
MR 

MR 
MR 

-- 1/6 Months 

Nitrate (Total as N) mg/L Monthly Avg. 
Daily Max. 

23.4 
91.9 

MR 
MR 

MR 
MR 

1/Year 1/6 Months 

Phosphorus (Total as P) kg/d Monthly Avg. 
# Det. / # ND 

0.03 
18/1 

MR 
TMDL 

MR 
TMDL 

1/Quarter 1/Quarter 

Phosphorus (Total as P) mg/L Monthly Avg. 
# Det. / # ND 

0.398 
16/1 

1.0 
TMDL 

1.0 
TMDL 

1/Quarter 1/Quarter 

E. Coli  
(geometric mean) 

# per 
100mL 

Monthly Avg. 
Instant Max. 
# Det. / # ND 

21.33 
42.00 
3/30 

126  
MR 

126  
MR 1/Month  1/Month  

Dissolved Oxygen   
(minimum) 

mg/L Monthly Avg 
Daily Avg. Min. 

9.09 
9.14 

5.0 
6.0 

5.0 
6.0 

1/Month 1/Month 

Oil and Grease mg/L Monthly Avg. 
Instant Max. 
# Det. / # ND 

18.00 
193.0 
4/13 

10 
15 

10 
15 1/Quarter 1/Quarter 

Effluent Temperature 
°C 

Instant.  Min. 
Monthly Avg. 
Instant. Max. 

3.0 
11.7 
25.0 

MR 
MR 
MR 

MR 
MR 
MR 

1/Day 1/Day 

Effluent pH su Instant.  Min. 
Instant. Max. 

6.21 
8.14 

6.0 
9.0 

6.0 
9.0 

1/Day 1/Day 

Ammonia (Total as N) 
May 1 – Oct 31 

kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.0045 
0.01 
6/10 

0.13 
0.19 

0.13 
0.19 1/Month 1/Month 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 3 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

 
EXISTING  

LIMITS 
 

 
FINAL  
LIMITS 

 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Ammonia (Total as N) 
May 1 – Oct 31 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

1.10 
2.50 
6/10 

3.5 
5.1 

3.5 
5.1 1/Month 1/Month 

Ammonia (Total as N) 
Nov 1 – Apr 30 

kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.01 
0.02 
8/15 

0.18 
0.26 

0.18 
0.26 1/Month 1/Month 

Ammonia (Total as N) 
Nov 1 – Apr 30 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

2.23 
5.80 

10/13 

4.7 
6.9 

4.7 
6.9 1/Month 1/Month 

Chronic Toxicity, IC25 
Ceriodaphnia dubia 

% 
effluent 

Minimum 21.2 
 

61  61  
1/Year 1/Year 

 
Footnotes and Abbreviations (NJG0020419): 
MR Monitor and report only   TMDL Total Maximum Daily Load 
 
# Det. / # ND The number of sampling results reported with detectable values versus the number of sampling results 

reported with non-detectable values.  
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 4 of 66 
 

Warren County Technical School STP - NJG0020711 
 

1 Facility Description: 
  

 

 
NJPDES Flow Value: 0.012 MGD 
 
Treatment Units:  
1. Bar Screen (1 unit) 
2. Aerated Equalization Tank (1 unit) 
3. Comminutor 
4. Activated Sludge Process 

a.  Aeration Tank (1 unit) 
b.  Settling Tank (1 unit) 

5. Secondary Settling Tank (1 unit) 
5. Chlorine Contact Tank (1 unit) 
6. Dechlorination Chamber (1 unit) 
7. Aeration Tower (1 unit) 
 
Sludge is stored in a holding tank before being managed at an approved residuals management site. 

 
2 Receiving Water Information: 

  

 

 Outfall Designator: 001A 
     

 General Information Watershed Information 
 Receiving Water: Pohatcong Creek Downstream Confluences: Delaware River 
 Via :  Outfall pipe Receiving River Basin: Delaware River 

Basin (Zone 1E) 
 Classification (a): FW2-TM (C1) Watershed Management Area: 01 
 Latitude: 40° 44’ 23.7” Watershed: Pohatcong Creek 
 Longitude: 75° 01’ 13.1” Subwatershed: Pohatcong Ck 

(Edison Rd – Brass 
Castle Ck) 

 County: Warren County 14 digit Hydrologic Unit Code: 02040105140030 
 Municipality: Franklin Township Water Quality Impairments: Arsenic, Biological 

(Cause Unknown), 
pH, Phosphorus, TSS 

 Outfall Description 
 Outfall Configuration: non-submerged pipe   
 Current Receiving Stream Design Low Flow Values  
 MA1CD10 / 1Q10:  2.6 cfs,  MA7CD10 (7Q10) summer: 2.9cfs 
 MA7CD10 / 7Q10: 2.9 cfs,  MA7CD10 (7Q10) winter: 4.7.cfs 
 75th percentile flow: 9.4 cfs MA30CD10 (30Q10) summer: 3.4cfs 
  MA30CD10 (30Q10) winter: 6.3cfs 

 
 
 
 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 5 of 66 
 
3 Permit Summary Table and Permit Requirements (NJG0020711): 

  

 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

 
EXISTING  

LIMITS 
 

 
FINAL  

LIMITS 
 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Flow MGD Monthly Avg. 
Daily Max. 

0.002 
0.01 

MR 
MR 

MR 
MR 

Continuous Continuous 

5 Day Biochemical Oxygen 
Demand (BOD5) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.064 
0.066 
44/11 

1.14 
1.14 

1.14 
1.14 1 / Month 1 / Month 

5 Day Biochemical Oxygen 
Demand (BOD5) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

8.01 
8.16 

30/25 

25 
25 

25 
25 1 / Month 1 / Month 

Influent BOD5 mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

292.13 
292.13 
55/0 

MR 
MR 

MR 
MR 1 / Month 1 / Month 

BOD5 Min Percent Removal % Monthly Avg. 97.24 90 90 1 / Month 1 / Month 

Total Suspended Solids 
(TSS) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.08 
0.08 

43/12 

1.36 
2.04 

1.36 
2.04 1 / Month 1 / Month 

Total Suspended Solids 
(TSS) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

8.49 
9.14 

29/26 

30 
45 

30 
45 1 / Month 1 / Month 

Influent TSS mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

392.91 
392.91 
55/0 

MR 
MR 

MR 
MR 1 / Month 1 / Month 

TSS Minimum Percent 
Removal 

% Monthly Avg. 
# Det. / # ND 

80.90 
55/0 

85 85 
1 / Month 1 / Month 

Total Dissolved Solids  
(TDS) 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

394.21 
630.00 
19/0 

MR 
MR 

MR 
MR 

1/Quarter 1/Quarter 

Nitrate (Total as N) kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.53 
1.24 
5/0 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Nitrate (Total as N) mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

49.74 
101.00 

5/0 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Phosphorus (Total as P) kg/d Monthly Avg. 
# Det. / # ND 
Weekly Avg. 
# Det. / # ND 

0.05 
19/0 
0.05 
20/0 

MR 
MR 

SVAP 

MR 
MR 

SVAP 

1/Quarter 1/Quarter 

Phosphorus (Total as P) mg/L Monthly Avg. 
# Det. / # ND 
Weekly Avg. 
# Det. / # ND 

3.94 
19/0 
3.94 
20/0 

MR 
MR 

SVAP 

MR 
MR 

SVAP 

1/Quarter 1/Quarter 

E. Coli 
(geometric mean) 

# per 
100mL 

Monthly Avg. 
Instant Max. 
# Det. / # ND 

93.24 
920.00 
17/30 

126  
MR 

126  
MR 1/Month  1/Month  

Dissolved Oxygen 
(minimum) 

mg/L Instant. Min. 
Daily Avg. 

# Det. / # ND 

6.10 
9.20 
55/0 

5.0 
6.0 

5.0 
6.0 1 / Month 1 / Month 

Oil and Grease mg/L Monthly Avg. 
Instant Max. 
# Det. / # ND 

5.45 
5.70 
2/17 

10 
15 

10 
15 1 / Quarter 1 / Quarter 

Effluent Temperature °C Instant.  Min. 
Monthly Avg. 
Instant. Max. 

0.20 
14.14 
30.90 

MR 
MR 
MR 

MR 
MR 
MR 

1 / Day 1 / Day 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 6 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

 
EXISTING  

LIMITS 
 

 
FINAL  

LIMITS 
 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Effluent pH su Instant.  Min. 
Instant. Max. 
# Det. / # ND 

6.00 
8.60 
55/0 

6.0 
9.0 

6.0 
9.0 1 / Day 1 / Day 

Ammonia (Total as N) 
May 1 – Oct 31 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.003 
0.03 
26/1 

0.91 
MR 

0.91 
MR 1 / Month 1 / Month 

Ammonia (Total as N) 
May 1 – Oct 31 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.33 
1.58 
24/3 

20 
MR 

20 
[...]
submerged pipe 

Submerged Pipe Characteristics: Pipe is approximately 2-
3” below the high water 
line during submergence 
season 

 Current Receiving Stream Design Low Flow Values  
 MA1CD10 / 1Q10:  0.0 cfs MA7CD10 (7Q10) summer: 0.0 cfs 
 MA7CD10 / 7Q10: 0.0 cfs MA7CD10 (7Q10) winter: 0.0 cfs 
 75th percentile flow: 0.1 cfs MA30CD10 (30Q10) summer: 0.0 cfs 
  MA30CD10 (30Q10) winter: 0.1 cfs 

 
*The USGS records reference the receiving stream as the Weldon Brook tributary. 

 
 
 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 11 of 66 
 
3 Permit Summary Table and Permit Requirements (NJG0021105): 

  

 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

 
EXISTING  

LIMITS 
 

 
FINAL  

LIMITS 
 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Flow MGD Monthly Avg. 
Daily Max. 

0.0012 
0.007 

MR 
MR 

MR 
MR 

Continuous Continuous 

5 Day Carbonaceous 
Biochemical  
Oxygen Demand (CBOD5) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND. 

2.57 
2.51 

40/15 

MR 
MR 

MR 
MR 

1/Month 1/Month 

5 Day Carbonaceous 
Biochemical  
Oxygen Demand (CBOD5) 

mg/L Monthly Avg. 
# Det. / # ND. 
Weekly Avg. 
# Det. / # ND. 

3.24 
36/19 
3.22 

37/18 

25 
 

40 

25 
 

40 

1/Month 1/Month 

Influent CBOD5 mg/L Monthly Avg. 
Weekly Avg.  

182.84 
184.19 

MR 
MR 

MR 
MR 

1/Month 1/Month 

CBOD5 Min Percent 
Removal 

% Monthly Avg. 97.43 85 85 1/Month 1/Month 

Total Suspended Solids  
(TSS) 

kg/d Monthly Avg. 
# Det. / # ND. 
Weekly Avg. 
# Det. / # ND. 

0.03 
32/22 

0.4 
34/20 

MR 
MR 

MR 
MR 

1/Month 1/Month 

Total Suspended Solids  
(TSS) 

mg/L Monthly Avg. 
# Det. / # ND. 
Weekly Avg. 
# Det. / # ND. 

4.48 
29/25 
4.53 

30/24 

30 
45 

30 
45 

1/Month 1/Month 

Influent TSS mg/L Monthly Avg. 
Weekly Avg. 

245.24 
251.44 

MR 
MR 

MR 
MR 

1/Month 1/Month 

TSS Min Percent Removal % Monthly Avg. 
# Det. / # ND. 

95.80 
51/3 

85 85 1/Month 1/Month 

Nitrate (Total as N) kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND. 

0.035 
0.38 
16/2 

MR 
MR 

MR 
MR 

1/Year 1/6 Months 

Nitrate (Total as N) mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND. 

6.68 
33.50 
16/2 

      MR 
MR 

      MR 
MR 

1/Year 1/6 Months 

Phosphorus (Total as P) kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND. 

0.006 
0.007 
34/8 

MR  
MR 

TMDL 

MR  
MR 

TMDL 

1/Quarter 1/Quarter 

Phosphorus (Total as P) mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND. 

0.088 
0.088 
29/13 

0.561  
MR 

TMDL 

0.561  
MR 

TMDL 

1/Quarter 1/Quarter 

E. Coli  
(geometric mean) 

# per 
100mL 

Monthly Avg. 
# Det. / # ND. 
Instant Max 

# Det. / # ND. 

1.27 
15/21 
2.00 

16/20 

126  
MR 

126  
MR 

1/Month  
1/Month  

 

Dissolved Oxygen   
(minimum) 

mg/L Daily Avg. 
Instant Min. 

8.49 
6.46 

5.0 
4.0 

5.0 
4.0 

1/Month 1/Month 

Oil and Grease mg/L Monthly Avg. 
Instant Max. 

# Det. / # ND. 

1.72 
2.40 
8/9 

10 
15 

10 
15 

1/Quarter 1/Quarter 

Effluent Temperature °C Instant.  Min. 
Monthly Avg. 
Instant. Max. 

3.00 
16.72 
26.90 

MR 
MR 
MR 

MR 
MR 
MR 

1/Day 1/Day 

Effluent pH su Instant.  Min. 
Instant. Max. 

6.16 
8.26 

6.0 
9.0 

6.0 
9.0 

1/Day 1/Day 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 12 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

 
EXISTING  

LIMITS 
 

 
FINAL  

LIMITS 
 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Ammonia (Total as N) 
 DO based 
May 1 – Oct 31 

kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND. 

0.0078 
0.10 

15/11 

MR 
MR 

MR 
MR 

1/Month 1/Month 

Ammonia (Total as N) 
 DO based 
May 1 – Oct 31 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND. 

0.11 
0.302 
14/12 

4.5 
6.6 

4.5 
6.6 

1/Month 1/Month 

Ammonia (Total as N) 
Nov 1 – Apr 30 

kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.001 
0.003 
20/8 

MR 
0.21 

MR 
0.21 

1/Month 1/Month 

Ammonia (Total as N) 
Nov 1 – Apr 30 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND. 

0.16 
0.302 
19/9 

MR 
8.0 

MR 
8.0 

1/Month 1/Month 

Total Recoverable Copper g/day Monthly Avg. 
# Det. / # ND. 

Daily Max. 
# Det. / # ND. 

0.04 
26/13 
0.83 

27/12 

MR 
 

0.57 

MR 
 

0.57 

1/Quarter 1/Quarter 

Total Recoverable Copper ug/L Monthly Avg. 
Daily Max. 

# Det. / # ND. 

7.16 
73.10 
25/14 

MR 
21.3 

MR 
21.3 

1/Quarter 1/Quarter 

Chronic Toxicity, IC25 
Ceriodaphnia dubia 

% 
effluent 

Minimum 
 

11.8 
 

61  61 1/ Year  1/Year 

 
Footnotes and Abbreviations (NJG0021105): 
MR Monitor and report only   TMDL Total Maximum Daily Load 
 
# Det. / # ND The number of sampling results reported with detectable values versus the number of sampling results 

reported with non-detectable values.  
 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 13 of 66 
 

Indian Hills High School – NJG0021253  
 

1 Facility Description: 
  

 

 
NJPDES Flow Value: 0.0336 MGD 
 
Treatment Units: 
1.   Equalization Basin (metal with cathodic protection) 
2.  Aeration Basin (metal with cathodic protection) 
3. Settling Tank (metal with cathodic protection) 
4.  Mechanical Filters (sand and charcoal filters)  
5.  Backwash Holding Tank (metal with cathodic protection) 
6.  Holding Tank for Ultraviolet (UV) Units  (concrete) 
7.  Holding Tank for Flow meter (concrete) 
 
Sludge Management: Sludge generated at this facility is managed off-site at an approved residuals 
management operation.  

 
2 Receiving Water Information: 

  

  
Outfall Designator: 

 
001A 

     

 General Information Watershed Information 
 Receiving Water: Pond Brook via drainage ditch Downstream Confluences: Ramapo River 
 Via :  Outfall pipe Receiving River Basin:   Passaic River Basin 
 Classification (a): FW2-NT (C2) Watershed Management Area: 03 
 Latitude: 41° 01’ 26.2” Watershed: Ramapo River 
 Longitude: 74° 13’ 55.1” Subwatershed: Crystal Lake/ Pond Brook 
 County: Bergen 14 digit Hydrologic Unit Code: 020301031000060 
 Municipality: Oakland Water Quality Impairments: pH 
 Outfall Description 

 Outfall Configuration: non-submerged pipe 
 

  

 Current Receiving Stream Design Low Flow Values  
 MA1CD10 / 1Q10:  0.0 cfs MA7CD10 (7Q10) summer: 0.0 cfs 
 MA7CD10 / 7Q10: 0.0 cfs MA7CD10 (7Q10) winter: 0.0 cfs 
 75th percentile flow: 0.0 cfs MA30CD10 (30Q10) summer: 0.0 cfs 
  MA30CD10 (30Q10) winter: 0.0 cfs 

 
 
 
 
 
 
 
 
 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 14 of 66 
 

3 Permit Summary Table and Permit Requirements (NJG0021253): 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

 
EXISTING  

LIMITS 
 

 
FINAL  
LIMITS 

 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Flow MGD Monthly Avg. 
Daily Max. 

0.0034 
0.022 

MR 
MR 

MR 
MR 

Continuous Continuous 

5 Day Carbonaceous Biochemical  
Oxygen Demand (CBOD5) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.0678 
0.0678 
9 / 45 

1 
1.5 

1 
1.5 1 / Month 1 / Month 

5 Day Carbonaceous Biochemical  
Oxygen Demand (CBOD5) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

3.156 
3.156 
9 / 45 

8 
12 

8 
12 1 / Month 1 / Month 

Influent CBOD5 mg/L Monthly Avg. 
Weekly Avg. 

165.4 
165.4 

MR 
MR 

MR 
MR 

1 / Month 1 / Month 

CBOD5 Minimum Percent 
Removal 

% Monthly Avg. 96.37 
85 85 1 / Month 1 / Month 

Total Suspended Solids  (TSS) kg/d Monthly Avg. 
Weekly Avg. 

0.1154 
0.1154 

3.8 
5.7 

3.8 
5.7 

1 / Month 1 / Month 

Total Suspended Solids  (TSS) mg/L Monthly Avg. 
Weekly Avg. 

7.917 
7.917 

30 
45 

30 
45 

1 / Month 1 / Month 

Influent Total Suspended Solids 
  (TSS) 

mg/L Monthly Avg. 
Weekly Avg. 

249.8 
249.8 

MR 
MR 

MR 
MR 

1 / Month 1 / Month 

TSS Minimum Percent Removal % Monthly Avg. 86.7 85 85 1 / Month 1 / Month 

Nitrate (Total as N)  kg/d Monthly Avg. 
Daily Max. 

1.024 
3.13 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Nitrate (Total as N)  mg/L Monthly Avg. 
Daily Max. 

76.28 
124 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Phosphorus (Total as P) kg/d Monthly Avg. 
Weekly Avg. 

0.0084 
0.0084 

MR 
MR 

TMDL 

MR 
MR 

TMDL 
1 / Quarter 1 / Quarter 

Phosphorus (Total as P) mg/L Monthly Avg. 
Weekly Avg. 

0.5871 
0.5871 

0.76 
MR 

TMDL  

MR 
MR 

TMDL  
1 / Quarter 1 / Quarter 

E. Coli  
(geometric mean) 

# per 
100mL 

Monthly Avg. 
Instant Max 

94.6 
192.4 

126  
MR 

126  
MR 

1 / Month  1 / Month  

Dissolved Oxygen   (minimum) mg/L Daily Avg. 
Instant Min. 

8.915 
7.4 

6.0 
MR 

6.0 
MR 

1 / Month 1 / Month 

Oil and Grease mg/L Monthly Avg. 
Instant Max. 

7.55 
7.55 

10 
15 

10 
15 

1 / Quarter 1 / Quarter 

Effluent Temperature °C Instant.  Min. 
Monthly Avg. 
Instant. Max. 

0.7 
14.6 
26.8 

MR 
MR 
MR 

MR 
MR 
MR 

1 / Day 1 / Day 

Effluent pH su Instant.  Min. 
Instant. Max. 

6.19 
9 

6.0 
9.0 

6.0 
9.0 

1 / Day 1 / Day 

Ammonia (Total as N) 
DO based  

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.0045 
0.0045 
7 / 47 

0.25 
0.38 

0.25 
0.38 1 / Month 1 / Month 

Ammonia (Total as N) 
DO based  

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.4667 
0.4667 
6 / 48 

2 
3 

2 
3 1 / Month 1 / Month 

Chlorine Produced Oxidants (1) 
(Back up chlorination in use) 

kg/d Monthly Avg. 
Daily Max. 

0.0001 
0.001 

MR 
MR 

MR 
MR  

1 / Day 1 / Day 

Chlorine Produced Oxidants (1) 
(Back up chlorination in use) 

mg/L Monthly Avg. 
Daily Max. 

0.0072 
0.06 

0.013 
0.1 

0.013 
0.1 

1 / Day 1 / Day 

Total Recoverable Copper  g/day Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.4317 
1.84 

15 / 3 

MR  
MR 

MR  
7.8 (2) 

 
1/Quarter 1/Quarter 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 15 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

 
EXISTING  

LIMITS 
 

 
FINAL  
LIMITS 

 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Total Recoverable Copper  µg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

36.89 
135 

15 / 3 

MR 
MR  

MR 
61.17 (2) 

 
1/Quarter 1/Quarter 

Total Recoverable Zinc  g/day Monthly Avg. 
Daily Max.  

# Det. / # ND 

1.119 
5.42 

13 / 5 

MR  
MR  

MR  
32.8 (2) 

 
1/Quarter 

1/Quarter 
(DMR) 

Total Recoverable Zinc  µg/L Monthly Avg. 
Daily Max. 

 # Det. / # ND 

104.8 
336 

13 / 5 

MR  
MR  

MR 
258 (2) 1/Quarter 

1/Quarter 
(DMR) 

Chronic Toxicity, IC25 
Ceriodaphnia dubia 

% 
effluent 

Minimum 
 

14.5 61 61 
1/6 Months 1/ 6 Months 

 
Footnotes and Abbreviations (NJG0021253): 
MR Monitor and report only  TMDL Total Maximum Daily Load 
 
# Det. / # ND The number of sampling results reported with detectable values versus the number of sampling results 

reported with non-detectable values.  
 
(1) When the facility is using UV disinfection in place of chlorination, the permittee is not required to monitor CPO and can 

report “Code =N” on the monthly DMR. 
(2) From EDP to EDP + 36 months, Copper and Zinc limits as well as monthly Copper and Zinc monitoring are still 

applicable. From EDP + end of 36 months until permit expiration, the newly calculated limits will be imposed. 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 16 of 66 
 

Springfield Township Elementary School STP - NJG0021571 

 
1 Facility Description: 

  

 
NJPDES Flow Value: 0.0075 MGD 
 
Treatment Units: 
1. Bar screen 
2. Comminutor 
3. Aeration tank 
4. Clarifier 
5. Ultraviolet disinfection system 

 
Sludge is stored in a sludge holding tank before being managed at an approved residuals management site. 

 
2 Receiving Water Information: 

  

 

 Outfall Designator: 001A 
     

 General Information Watershed Information 
 Receiving Water: Barkers Brook Downstream Confluences: Assiscunk Creek  
 Via :  Pipe  Receiving River Basin: Delaware River Basin (Zone 2) 
 Classification: FW2-NT (C2) Watershed Management Area: 20 
 Latitude: 40° 02’ 07.7” Watershed: Assiscunk Creek 
 Longitude: 74° 42’ 04.3” Subwatershed: Barkers Brook (above 

40d02m30s) 
 County: Burlington 14 digit Hydrologic Unit Code: 02040201100020 
 Municipality: Springfield Township Water Quality Impairments: Arsenic, Dissolved Oxygen, 

Biological – cause unknown 
 Outfall Description 
 Outfall Configuration: non-submerged pipe    
 Current Receiving Stream Design Low Flow Values  
 MA1CD10 / 1Q10:  0.0 cfs MA7CD10 (7Q10) summer: 0.0 cfs 
 MA7CD10 / 7Q10: 0.0 cfs MA7CD10 (7Q10) winter: 0.0 cfs 
 75th percentile flow: 0.0 cfs MA30CD10 (30Q10) summer: 0.0 cfs 
   MA30CD10 (30Q10) winter: 0.0 cfs 

 
 
 
 
 
 
 
 
 
 
 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 17 of 66 
 
3 Permit Summary Table and Permit Requirements (NJG0021571): 

  

 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

EXISTING  
LIMITS  

 
FINAL  
LIMITS 
 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Flow MGD Monthly Avg. 
Daily Max. 

0.002 
0.018 

MR 
MR 

MR 
MR 

Continuous Continuous 

5 Day Biochemical Oxygen 
Demand (BOD5) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.024 
0.024 

26 / 28 

0.71 
1.06 

0.71 
1.06 1 / Month 1 / Month 

5 Day Biochemical Oxygen 
Demand (BOD5) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

4.559 
4.559 

24 / 30 

25 
37.5 

25 
37.5 1 / Month 1 / Month 

BOD5 Min. Percent 
Removal 

% Monthly Avg. 80 85 85 1/Month 1/Month 

Total Suspended Solids  
(TSS) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.080 
0.087 
52 / 2 

0.9 
1.3 

0.9 
1.3 1 / Month 1 / Month 

Total Suspended Solids  
(TSS) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

14.591 
15.002 
54/0 

30 
45 

30 
45 1 / Month 1 / Month 

Influent Total Suspended 
Solids (TSS) 

mg/L Monthly Avg. 
Weekly Avg. 

304.6 
354.7 

MR 
MR 

MR 
MR 

1/Month 1/Month 

TSS Min. Percent Removal % Monthly Avg. 33.9 85 85 1/Month 1/Month 
Nitrate (Total as N)  kg/d Monthly Avg. 

Daily Max. 
-- 
-- 

MR 
MR 

MR 
MR 

-- 1 / 6 Months 

Nitrate (Total as N)  mg/L Monthly Avg. 
Daily Max. 

58.86 
79.3 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

E. Coli  
(geometric mean) 

# per 
100mL 

Monthly Avg. 
Instant Max 

18.0 
90 

126  
MR 

126  
MR 

1 / Month  1 / Month  

Dissolved Oxygen   
(minimum) 

mg/L Daily Avg. 
Instant Min. 

5.854 
5.15 

5.0 
4.0 

5.0 
4.0 

1 / Month 1 / Month 

Oil and Grease mg/L Monthly Avg. 
Instant Max. 

1.95 
2.3 

10 
15 

10 
15 

1/Quarter 1/Quarter 

Effluent Temperature °C Instant.  Min. 
Monthly Avg. 
Instant. Max. 

1.7 
16.7 
29.2 

MR 
MR 
MR 

MR 
MR 
MR 

1/Day 1/Day 

Effluent pH su Instant.  Min. 
Instant. Max. 

6.21 
7.94 

6.0 
9.0 

6.0 
9.0 

1/Day 1/Day 

Ammonia (Total as N) 
May 1 – Oct. 31 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.0022 
0.0022 
20 / 9 

MR 
0.26 

MR 
0.26 1/Month 1/Month 

Ammonia (Total as N) 
May 1 – Oct. 31 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.2657 
0.2657 
20 / 9 

MR 
9.0 

MR 
9.0 1 / Month 1 / Month 

Ammonia (Total as N) 
Nov. 1 – Apr. 30 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.019 
0.019 
19 / 9 

MR 
0.45 

MR 
0.45 1 / Month 1 / Month 

Ammonia (Total as N) 
Nov. 1 – Apr. 30 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.5247 
0.5247 
19 / 9 

MR 
16 

MR 
16 1 / Month 1 / Month 

Phosphorus (Total as P) 
 

kg/d Monthly Avg. 
Weekly Avg. 

0.029 
0.029 

MR 
MR 

TMDL 

MR 
MR 

TMDL 
1 / Quarter 1 / Quarter 

Phosphorus (Total as P) 
 

mg/L Monthly Avg. 
Weekly Avg. 

4.92 
4.92 

MR 
MR 

TMDL 

MR 
MR 

TMDL 
1 / Quarter 1 / Quarter 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 18 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

EXISTING  
LIMITS  

 
FINAL  
LIMITS 
 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Total Recoverable Copper µg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

-- 
56.1 
5 / 0 

MR 
MR 

MR 
MR 

1/Year  
(WCR) 

1/6 Months 
(DMR) 

Chronic Toxicity, IC25 
Ceriodaphnia dubia 

% 
effluent 

Minimum 72.5 MR MR 
1/Year 1/Year 

 
Footnotes and Abbreviations (NJG0021571): 
[...]
MR 
MR 

SVAP 

1/ Quarter 1/ Quarter 

Phosphorus (Total as P)  mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

1.634 
1.634 
19 / 0 

MR 
MR 

SVAP 

MR 
MR 

SVAP 

1/ Quarter 1/ Quarter 

E Coli 
(geometric mean) 

# per 
100mL 

Monthly Avg. 
Weekly Avg. 

13.9 
58 

126 
MR 

126 
MR 

1/Month 1/Month 

Dissolved Oxygen   
(minimum) 

mg/L Instant Min. 
Daily Avg.  

4 
8.368 

4.0 
5.0 

4.0 
5.0 

1/Month 1/Month 

Oil and Grease mg/L Monthly Avg. 
Instant Max. 
# Det. / # ND 

1.763 
2 

8 / 11 

10 
15 

10 
15 

1/ Quarter 1/ Quarter 

Effluent Temperature °C Instant.  Min. 
Monthly Avg. 
Instant. Max. 

5.1 
15.60 
29.6 

MR 
MR 
MR 

MR 
MR 
MR 

1/Day 1/Day 

Effluent pH su Instant.  Min. 
Instant. Max. 

6.35 
8.23 

6.0 
9.0 

6.0 
9.0 

1/Day 1/Day 

Ammonia (Total as N) 
Summer – May 1 to Oct. 31  

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.0033 
0.0317 
25 / 1 

MR  
0.29  

MR  
0.29  

1/Month 1/Month 

Ammonia (Total as N) 
Summer – May 1 to Oct. 31 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

1.053 
8.9 

14 / 12 

MR  
10.2  

MR  
10.2  

1/Month 1/Month 

Ammonia (Total as N) 
Winter – Nov. 1 to April 30   

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.0019 
0.0251 
26 / 2 

MR  
0.52  

MR  
0.52  

1/Month 1/Month 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 51 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 6/30/2021 

EXISTING  
LIMITS  

FINAL  
LIMITS  

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Ammonia (Total as N) 
Winter – Nov. 1 to April 30   

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

1.269 
5.4 

12 / 16 

MR 
18.4 

MR 
18.4 

1/Month 1/Month 

Total Recoverable Copper ug/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

2.703 
6.7 

9 / 8 

MR  
MR  

MR  
MR 

1/Year  
(DMR) 

1/Year 
(WCR) 

Chronic Toxicity, IC25 
Ceriodaphnia dubia 

% Minimum 94.1 MR MR 
1/ 6 Months 1/ Year 

 
Footnotes and Abbreviations (NJG0027553): 
MR Monitor and report only   SVAP Stream Visual Assessment Protocol 
 
# Det. / # ND The number of sampling results reported with detectable values versus the number of sampling results 

reported with non-detectable values.  
 

    
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 52 of 66 
 

Kittatinny Regional High School - NJG0028894 

 
1 Facility Description: 

  

 
NJPDES Flow Value: 0.045 MGD 
 
Treatment Units:  

1. Bar Screen 
2.  

2. Equalization Tank 
3. Aeration Tank 
4. Clarifiers (2 units) 
5. Concrete Lined Settling Tank  
6. Ultraviolet (UV) Disinfection  
7. Aerated Manhole 
 
Sludge Management: Sludge is managed at an approved residuals management site. 

 
2 Receiving Water Information: 

  

 

Outfall Designator: 001A 
    

General Information Watershed Information 
Receiving Water: Paulins Kill  Downstream Confluences: Delaware River 

Via :  Outfall Pipe Receiving River Basin: Delaware River Basin (Zone 1D) 
Classification: FW2-NT WMA: 01: Upper Delaware 

Latitude: 41° 06’ 14” Watershed: Paulins Kill (above Stillwater 
Village) 

Longitude: 74° 45’ 29.8” Subwatershed: Paulins Kill (Paulins Kill outlet 
to Dry Brook)  

County: Sussex 14 digit Hydrologic Unit Code: 02040105040080 
Municipality: Hampton Water Quality Impairments:     Arsenic 

Outfall Description 
Outfall Configuration: non-submerged pipe    

Current Receiving Stream Design Low Flow Values *  
MA1CD10 / 1Q10:  7.3 cfs MA7CD10 (7Q10) summer: 8.8 cfs 
MA7CD10 / 7Q10: 8.8 cfs MA7CD10 (7Q10) winter: 15 cfs 

75th percentile flow: 33 cfs MA30CD10 (30Q10) summer: 
MA30CD10 (30Q10) winter: 

11 cfs 
22 cfs 

 
 
 
 
 
 
 
 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 53 of 66 
 
3 Permit Summary Table and Permit Requirements (NJG0028894): 

  

 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

EXISTING  
LIMITS 

FINAL  
LIMITS 

 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Flow MGD Monthly Avg. 
Daily Max. 

0.005 
0.021 

MR 
MR 

MR 
MR 

Continuous Continuous 

5 Day Biochemical  
Oxygen Demand (BOD5) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.1503 
0.1503 
37 / 17 

4.2 
6.8 

4.2 
6.8 

1/Month 1/Month 

5 Day Biochemical  
Oxygen Demand (BOD5) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

6.030 
6.030 

37 / 17 

25 
40 

25 
40 

1/Month 1/Month 

Influent BOD5 mg/L Monthly Avg. 
Weekly Avg. 

171.1 
169.8 

MR 
MR 

MR 
MR 

1/Month 1/Month 

BOD5 Min. Percent 
Removal 

% Monthly Avg. 74.29 85 85 1/Month 1/Month 

Total Suspended Solids  
(TSS) 

kg/d Monthly Avg. 
Weekly Avg. 

0.2284 
0.2284 

5.1 
7.6 

5.1 
7.6 

1/Month 1/Month 

Total Suspended Solids  
(TSS) 

mg/L Monthly Avg. 
Weekly Avg. 

8.861 
8.861 

30 
45 

30 
45 

1/Month 1/Month 

Influent TSS mg/L Monthly Avg. 
Weekly Avg. 

164.89 
165.45 

MR 
MR 

MR 
MR 

1/Month 1/Month 

TSS Min. Percent Removal % Monthly Avg. 27.73 85 85 1/Month 1/Month 

Total Dissolved Solids 
(TDS) 

mg/L Monthly Avg. 
Daily Max. 

987.1 
1220 

MR 
MR 

MR 
MR 

1/Quarter 1/Quarter 

Nitrate (Total as N) kg/d Monthly Avg. 
Daily Max. 

0.420 
0.79 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Nitrate (Total as N) mg/L Monthly Avg. 
Daily Max. 

35.9 
55.2 

MR 
MR 

MR 
MR 

1/ Year 1 / 6 Months 

Phosphorus (Total as P) kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.1093 
0.1093 
7 / 5  

MR 
MR 

MR 
MR 

1/Quarter 1/Quarter 

Phosphorus (Total as P) mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.2713 
0.2713 
7 / 5  

1.0 
MR 

1.0 
MR 

1/Quarter 1/Quarter 

E. Coli  
(geometric mean) 

# per 
100mL 

Monthly Avg. 
Instant Max 

21.47 
92 

126  
MR 

126  
MR 

1/Month  1/Month  

Dissolved Oxygen   
(minimum) 

mg/L Instant Min. 
Daily Avg. 

7.07 
8.48 

4.0 
5.0 

4.0 
5.0 

1/Month 1/Month 

Oil and Grease mg/L Monthly Avg. 
Instant Max. 
# Det. / # ND 

1.6 
1.6 

1 / 17 

10 
15 

10 
15 

1/Quarter 1/Quarter 

Effluent Temperature °C Instant.  Min. 
Monthly Avg. 
Instant. Max. 

0.3 
13.11 
28.3 

MR 
MR 
MR 

MR 
MR 
MR 

1/Day 1/Day 

Effluent pH su Instant.  Min. 
Instant. Max. 

6.36 
10.51 

6.0 
9.0 

6.0 
9.0 

1/Day 1/Day 

Ammonia (Total as N) 
DO based 
Summer  - May 1 to Oct.31 

kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.0449 
0.21 

9 / 17 

3.4 
MR 

3.4 
MR 

1/Month 1/Month 

Ammonia (Total as N) 
DO based 
Summer  - May 1 to Oct.31 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

1.796 
6.58 

9 / 17 

20 
MR 

20 
MR 

1/Month 1/Month 

Ammonia (Total as N) 
Winter  - Nov. 1 to April 30 

kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.097 
0.81 

16/ 12 

3.4 
MR 

3.4 
MR 

1/Month 1/Month 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 54 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

EXISTING  
LIMITS 

FINAL  
LIMITS 

 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Ammonia (Total as N) 
Winter  - Nov. 1 to April 30 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

3.347 
25.7 

15 / 13 

20 
MR 

20 
MR 

1/Month 1/Month 

Total Recoverable Copper ug/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

24.01 
65.9 

8 / 10 

MR  
MR  

MR  
MR  1/Quarter  1/Quarter  

Total Recoverable Zinc ug/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

50.48 
88.9 

18 / 0 

MR  
MR  

MR  
MR  1/Quarter  1/Quarter  

Acute Toxicity, LC50 
Pimephales promelas 

% 
effluent 

Minimum >100 AL 50 AL 50 1/Year 1/Year 

 
Footnotes and Abbreviations (NJG0028894): 
MR  Monitor and report only   AL    Action Level 
 
# Det. / # ND The number of sampling results reported with detectable values versus the number of sampling results 

reported with non-detectable values.  
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 55 of 66 
 

Robert Erskine School – NJG0029432 

 
1 Facility Description: 

  

 

 
NJPDES Flow Value: 0.008 million gallons per day (MGD).   
 
The wastewater treatment plant at Robert Erskine School also processes the sanitary wastewater from Peter 
Cooper School which is transferred over approximately two (2) times a week. 
 
Treatment Units: 
1. Bar Screen 
2. Equalization Tank (Influent Well) 
3. Extended Aeration Tank – Addition of Caustic Soda and Alum 
4. Secondary Clarifier (Settling Tank) 
5. Mud Well 
6.  Carbon Filters (2 units) 
7. Post Aeration Tank 
5. Ultraviolet (UV) Disinfection Chamber 
 
Sludge Management: Sludge generated at this facility is held in a holding tank before being managed off-
site at an approved residuals management operation. 
 

2 Receiving Water Information: 
  

 

 Outfall Designator: 001A  
     

 General Information Watershed Information 
 Receiving Water: Erskine Brook via storm sewer Downstream Confluences: Wanaque Reservoir 
 Via :  Outfall pipe  Receiving River Basin: Passaic 
 Classification: FW2-TM (C1) WMA: 03 
 Latitude: 41° 05’ 31.5” Watershed: Wanaque River 
 Longitude: 74° 15’ 52.6” Subwatershed: Wanaque Reservoir 

(below Monks gage) 
 County: Passaic 14 digit Hydrologic Unit Code: 02030103070050 
 Municipality: Ringwood Borough Water Quality Impairments: None 
 Outfall Description 
 Outfall Configuration: submerged pipe   
 Current Receiving Stream Design Low Flow Values 
 MA1CD10 / 1Q10:  0.0 cfs MA7CD10 (7Q10) summer:  0.0 cfs 
 MA7CD10 / 7Q10: 0.0 cfs MA7CD10 (7Q10) winter:  0.1 cfs 
 75th percentile flow: 0.3 cfs MA30CD10 (30Q10) summer: 0.0 cfs 
   MA30CD10 (30Q10) winter: 0.2 cfs 

‘ 
 
 
 
 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 56 of 66 
 

3 Permit Summary Table and Permit Requirements (NJG0029432): 
  

 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

EXISTING  
LIMITS 

FINAL  
LIMITS 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Flow MGD Monthly Avg. 
Daily Max. 

0.0008 
0.009 

MR 
MR 

MR 
MR 

Continuous Continuous 

5 Day Carbonaceous Biochemical  
Oxygen Demand (CBOD5) 

kg/d Monthly Avg. 
Weekly Avg. 

0.0054 
0.0054 

0.24 
0.36 

0.24 
0.36 

1/Month 1/Month 

5 Day Carbonaceous Biochemical  
Oxygen Demand (CBOD5) 

mg/L Monthly Avg. 
Weekly Avg. 

1.27 
1.24 

8 
12 

8 
12 

1/Month 1/Month 

Influent CBOD5 mg/L Monthly Avg. 
Weekly Avg. 

108.19 
108.19 

MR 
MR 

MR 
MR 

1/Month 1/Month 

CBOD5 Min. Percent Removal % Monthly Avg. 87 85 85 1/Month 1/Month 

Total Suspended Solids  (TSS) kg/d Monthly Avg. 
Weekly Avg. 

0.015 
0.015 

0.91 
1.4 

0.91 
1.4 

1/Month 1/Month 

Total Suspended Solids  (TSS) mg/L Monthly Avg. 
Weekly Avg. 

5.61 
5.66 

30 
45 

30 
45 

1/Month 1/Month 

Influent Total Suspended 
Solids (TSS) 

mg/L Monthly Avg. 
Weekly Avg. 

464.47 
464.47 

MR 
MR 

MR 
MR 

1/Month 1/Month 

TSS Min. Percent Removal % Monthly Avg. 96.78 85 85 1/Month 1/Month 

Nitrate (Total as N) kg/d Monthly Avg. 
Daily Max. 

0.024 
0.024 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Nitrate (Total as N) mg/L Monthly Avg. 
Daily Max. 

33.0 
33.0 

MR 
MR 

MR 
MR 

1/ Year 1 / 6 Months 

Phosphorus (Total as P)  kg/d Monthly Avg. 
Weekly Avg. 

0.0015 
0.0015 

MR 
MR 

TMDL 

MR 
MR 

TMDL 

1/Quarter 1/Quarter 

Phosphorus (Total as P)  mg/L Monthly Avg. 
Weekly Avg. 

0.397 
0.397 

1.6 
2.4 

TMDL 

1.6 
2.4 

TMDL 

1/Quarter 1/Quarter 

E. Coli  
(geometric mean) 

# per 
100mL 

Monthly Avg. 
Instant Max. 

12.16 
365.0 

126  
MR 

126  
MR 

1/Month  1/Month  

Dissolved Oxygen   (minimum) mg/L Monthly Avg. 
Instant Min 

8.98 
7.95 

MR 
7.0 

MR 
7.0 

1/Month 1/Month 

Oil and Grease mg/L Monthly Avg. 
Instant Max. 

8.18 
8.18 

10 
15 

10 
15 

1/Quarter 1/Quarter 

Effluent Temperature °C Instant.  Min. 
Monthly Avg. 
Instant. Max. 

8 
15.76 

24 

MR 
MR 
MR 

MR 
MR 
MR 

1/Day 1/Day 

Effluent pH su Instant.  Min. 
Instant. Max. 

5.56 
8.49 

6.0 
9.0 

6.0 
9.0 

1/Day 1/Day 

Ammonia (Total as N) 
DO based 
Summer, May 1 to Oct.31 

kg/d Monthly Avg. 
Weekly Avg. 

0.00087 
0.00079 

0.06 
0.09 

0.06 
0.09 

1/Month 1/Month 

Ammonia (Total as N) 
DO based 
Summer, May 1 to Oct.31 

mg/L Monthly Avg. 
Weekly Avg. 

0.24 
0.24 

2 
3 

2 
3 

1/Month 1/Month 

Ammonia (Total as N) 
Toxicity based  
Winter  - Nov. 1 to April 30 

kg/d Monthly Avg. 
Daily Max. 

0.00086 
0.003 

MR 
0.21 

MR 
0.21 

1/Month 1/Month 

Ammonia (Total as N) 
Toxicity based  
Winter  - Nov. 1 to April 30 

mg/L Monthly Avg. 
Daily Max. 

0.21 
0.4 

MR 
7.0 

MR 
7.0 

1/Month 1/Month 

Total Recoverable Copper  
 

gr/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.041 
0.07 
3 / 0 

MR 
MR 

MR 
MR 

1/Year   1 / 6 Months 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 57 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

EXISTING  
LIMITS 

FINAL  
LIMITS 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Total Recoverable Copper  
 

µg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

21.47 
28.0 
3 / 0 

MR 
MR 

MR 
MR 

1/ Year   1 / 6 Months 
 

Total Recoverable Zinc  
 

gr/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.15 
0.23 
3 / 0 

MR 
MR 

MR 
MR 

1/ Year  1 / 6 Months 
 

Total Recoverable Zinc  
 

µg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

132.1 
318 
3 / 0 

MR 
MR 

MR 
MR 

1/ Year  1 / 6 Months 
 

Chronic Toxicity, IC25 
Ceriodaphnia dubia 

% 
effluent 

Minimum >100 MR MR 1/Year  1/Year 

 
Footnotes and Abbreviations (NJG0029432): 
MR Monitor and report only   TMDL – Total Maximum Daily Load 
 
# Det. / # ND The number of sampling results reported with detectable values versus the number of sampling results 

reported with non-detectable values.  
   



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 58 of 66 
 

North Warren Regional School District– NJG0031046 

 
1 Facility Description: 

  

 
NJPDES Flow Value: 0.02 MGD 
 
Treatment Units:  
1. Bar screen 
2. Comminutor 
3.    Activated sludge with clarification 
4. Sodium hypochlorite disinfection 
5. Sulfur dioxide dechlorination 
6. Post aeration 
 
Sludge is stored in a holding tank before being managed at an approved residuals management site. 

 
2 Receiving Water Information: 

  

 

 Outfall Designator: 001A 
     

 General Information Watershed Information 
 Receiving Water: Paulins Kill Downstream Confluence: 

Receiving River Basin: 
Delaware River 
Delaware River Basin 
(Zone 1D) 

 Via :  Outfall pipe WMA: 01 
 Classification: FW2-TM (C1)* Watershed: Upper Delaware 
 Latitude: 40° 58’ 46.8” Subwatershed: Paulins Kill ( below 

Blairstown gauge)   
 Longitude: 74° 59’ 16.2” 14 digit Hydrologic Unit Code: 020401005050050 
 County: Warren Outfall Configuration: non-submerged pipe 
 Municipality: Blairstown Township Water Quality Impairments: Temperature, Mercury & 

PCB in fish tissue 
 Current Receiving Stream Design Low Flow Values * 
 MA1CD10 / 1Q10:  13 cfs MA7CD10 (7Q10) summer: 18 cfs 
 MA7CD10 / 7Q10: 18 cfs MA7CD10 (7Q10) winter:  32 cfs 
 75th percentile flow: 75 cfs MA30CD10 (30Q10) summer:  23 cfs 
  MA30CD10 (30Q10) winter: 48 cfs 

*The receiving waterbody classification has changed since the January 1, 2017 Master General Permit. 
 
 
 
 
 
 
 
 
 
 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 59 of 66 
 
 
 
 
3 Permit Summary Table and Permit Requirements (NJG0031046): 

  

 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

EXISTING  
LIMITS 

FINAL  
LIMITS 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Flow MGD Monthly Avg. 
Daily Max. 

0.004 
0.096 

MR 
MR 

MR 
MR 

Continuous Continuous 

5 Day Carbonaceous 
Biochemical  
Oxygen Demand (CBOD5) 

kg/d Monthly Avg. 
Weekly Avg. 

0.086 
0.086 

1.89 
3.03 

1.89 
3.03 

1/ Month 1/ Month 

5 Day Carbonaceous 
Biochemical  
Oxygen Demand (CBOD5) 

mg/L Monthly Avg. 
Weekly Avg. 

6.54 
6.54 

25 
40 

25 
40 

1/ Month 1/ Month 

Influent CBOD5 mg/L Monthly Avg. 
Weekly Avg. 

134.33 
134.33 

MR 
MR 

MR 
MR 

1/ Month 1/ Month 

CBOD5 Minimum Percent 
Removal 

% Monthly Avg. 91.88 85 85 1/ Month 1/ Month 